CREALITY

ZINEER AN ERIZA D
( cp-01 )

W .

W

V2.3



Content 8z

Dear Consumers,

Thank you for choosing our products. For the best experience, please read the
instructions beforeoperating the Printer. Our teams will always be ready to render you
the best services. Please contact us via the phone number or e-mail address provided
at the end when you encounter any problemwith the Printer.

For a better experience in using our product, you can also learn how to use the Printer
in the following ways:

View the accompanied instructions and videos in the Storage card.

Visit our official website www.creality.com to find relevant software/hardware
information, contact details and operation and maintenance instructions.

SRR =EMAF

RO R e = 40V ano N T BRI E, BEEERZ A FAAZIRAS,
H IR A BEVE T TR o

BB = LR AR 2 EE N BRI BRIARSS - EER T IER TICBE T AR, BRI
B4 PR AV RIS IBFE 5 Il THITER R

NT BRI B AR T 1BV ah, A AM LA T 5 TURBIS E R /AR .
BENLIE A5 BH IR P] AR TR B R P EIAR X (52 AR5 B A A

IR =Z4EE R - www.cxsw3d.com &R LIEFLRIAR = 4E B ST HAB R EBEF  EX R A T
REREIRERFTEFREE.

Notes
{E AN

Assemble the 3D Printer

A= 3D FTENHL

Use the 3D Printer
(EFI3DFTENN

Level the Heated Bed

ok

Load Filament

s

Start Printing
FFATTED

Use the Laser Engraving
fE AR CREZIA)

Use the CNC Engraving

{EFICNCREZIA,



NOTES {E

- mm o mm e mm Em o Em Em Em Em Em e Em Em e Em Em Em e Em Em e Em e Em e Em Em Em Em R e Em e Em e Em Em Em Em e Em e Em Em Em Em e Em Em e Em e Em e Em e e Em mm e Em Em e e e e e e Em e e =

1.Do not use the printer any way other than described herein in order to avoid personal injury or property damage.

2.Do not place the printer near any heat source or flammable or explosive objects. We suggest placing it in a well-ventilated, low-dust environment.

3.Do not expose the printer to violent vibration or any unstable environment, as this may cause poor print quality.

4.Before using experimental or exotic filaments, we suggest using standard filaments such as ABS or PLA to calibrate and test the machine.

5.Do not use any other power cable except the one supplied. Always use a grounded three-prong power outlet.

6.Do not touch the nozzle or printing surface during operation as they may be hot. Keep hands away from machine while in use to avoid burns or personal injury.

7.Do not wear gloves or loose clothing when operating the printer. Such cloths may become tangled in the printers moving parts leading to burns, possible bodily injury, or printer damage.
8.When cleaning debris from the printer hotend, always use the provided tools. Do not touch the nozzle directly when heated. This can cause personal injury.

9.Clean the printer frequently. Always turn the power off when cleaning, and wipe with a dry cloth to remove dust, adhered printing plastics or any other material off the frame, guide rails, or
wheels . Use glass cleaner or isopropyl alcohol to clean the print surface before every print for consistent results.

10.Children under 10 years of age should not use the printer without supervision.

11.This machine is equipped with a security protection mechanism. Do not manually move the nozzle and printing platform mechanism manually while booting up, otherwise the device will
automatically power off for safety.

12.Users shall comply with related nation and region’ s laws, regulations and ethical codes where the equipment or produced prints by it is used, and users of our product shall not use
aforesaid products to print any end-use products,objects,parts or components or any other physical prints that violate the national or regional laws, regulations and ethical codes where herein

referred product and produced prints by it is located.

LIENEREREARBFRERIAN G ERER TN, BREMBIN S EN ZHK;
2B AR EEZ NS BY)mEiE RNDE, BRI ET RN R D ERIFEN;
VBRI R EEIREH IR AN E AR ERIER, MR RMMITENITENRE;
4 BNER SR, LIRSS KB M E5 T ;
S5 B7EREIEREAEMT REIREANE, BEATSYMHINEIRS, BRIEAFEBETEHAN =FLIAE;
6B 7DFEFT ENHL TORBTHEARISIE LUK, LABILE ISR 20, EBRABLE;
TOBDTERIE RS T FEESY, LRI shE A A B B EMRE NSTEMIIEIHRE;
8\ FEFTENSE R /a R B A AR SR FOR (B BN T AR Bk LRV BIET 9, BEMRE /N ERATAUEREL, LI EI20;
9\ B m4ER, EHTERTERIE R T, BT AT EINUENS BE, HAK EMALLESHITEIM L S EHRYD;
10 FIRTEL0% LUTRY LE, IB71ER B AR BENER MERAEN, UREMASHE,;
LI ANIRE REFRPVG, BEANRES T FohRERS 5L TENF A, E‘U‘Uiﬁ%AEEE%ﬁ%%MﬁF'
12\ EAENETIRETTEN T S REPMEH RN E R MK ER AN, BTRETE, mREARE T RITINEERET T R 5 IR SR E M AAANER.
#DOE R R LRV s o



Introduction

Z axis motor 1|Z5hEH11
Z axis motor 2|Z5hEEH12

Z axis module|Z3h1E4E

Extrusion mechanism
BriaAg

X limit switch|X$APRALFF %
Nozzle|miHE

X axis motor|X4HEEA

Z limit switch|Z3HBRALFF 5%

Hotbed platform|ii#FE&

Display screen| 2R

Base frame|[EEE

Filament holder|#28

Replaceable module| ] EifiEH

Y axis motor|Y4HEEA

Voltage switching switch
RBETHRIREhFT X

Storage card slot &USB port
FE-RIEMUSBENO
Power switch| B35 %



Parameters &&%

0
3D Printing Basic Parameters|3DITENE 2524k

Laser Engraving Basic Parameters| Bt B ZI B A S £k

Model | 2= CP-01
Printing Size | BiBY R~ 200*200*200mm
Molding Tech | B EEAR FDM

Nozzle Number | Bisk#h 2 1

Slice Thickness | IFBE

0.1mm-0.4mm

Engraving size |BZIR < 200*200mm
Supported filament|Xz #5714} Wood;'gaé%eléé%?s;cjile’?;?r, etc.
File format|Z X 180 JPG

Nozzle Diameter | B EHF

Standard 0.4mm | #RE20.4mm

Slice Software | EIRATI A4

CrealityWorkshop-en

Precision | {TENfEE +0.1mm
Filament | ¥TED#4%4 1.75mm PLA
File Format | 1A 23R STL/OBJ/AMF

Working Mode | $TENA =

Online or Storage card offline | BXAN 3k 77 &£/

Slice Software | EIZRA T F R

Creality Slicer/Cura/Repetier-Host/Simplify3D

CNC Engraving Basic Parameters|CNCREZIE 25 %k

Power Supply | 1 BBIE

Input| 3 A\:AC115/230V  50/60Hz

Engraving size |BZI R ~F 200*200mm
Main spindle rotationalspeed
Tt 4800rpm Max

Supported filament|Z#F#14}

wood, paper, PCB, plastic, etc.

AR R PCBL 28K}
Standard cutter size[fFECTIERT HRCSS tu'?_lgégggeg%l%gwfﬁlﬁer AR
File format|z#> 1&gzt JPG
Drill chuck clamping range 0.3-0.4mm

R KK EE

Slice Software | EIFRA T A4+

CrealityWorkshop-zh

Output Voltage | it EE 24V

Total Power | SELNZE 350W
Bed Temp | AR B <100°C
Nozzle Temp | Bl &= RE <250°C
Resume Print | BTEB4E4T Yes | &
Filament Detector | Bl No | &
Daul Z-Axis | I Z4d Yes| B
language Selection | FZE{if Yes|H

Operating System | EBRIR{ER %

Windows XP/7/8/10 MAC/Linux

Printing Speed | $TEDRE

<180mm/s,Normal|iE &7 30-60mm/s




Parts List Z&pEe

Ds

Gantry Frame x1

Carving Platform x1

3D Print Head x1

Laser Machine Head x1

CNC Machine Head x1

[ERIEE ANES HEZIFE 3DTENk RSk CNCRfEZISL
o Acrylic sheet x1 Board x1 Filament(200g) x1 Tool Box x1 Power Cord x1
TR AR %44 (200g) TEE BRIRLE
e i~
) ;F Tool list Ta@:E
J['o_t Wrench & Screw Driver x1 D @ Storage Card & x1 - @ Spatula x1 \ @ Pliers x1
= - % wFmgen Card Reader 7] ek

Nozzle Cleaner x1

piikay

M4 T-Nut x6
MATRURE

[ A&B Code x4
) @

I M5*40 Sems Screw x12

M5*404H & 1R 22

R Type Clamp x2
REILESE

RIS

M4*8Hand Twist Nut x10
M4*8F 3Tz

'

EX @ Filament Holder x1

e e 05)

ER

CNC Safety Goggles x1
CNCRRIPBRER

Versatile Wrench x1

ZIREINMRF

Engraving Tools x1

7]

1¢)

(e

r
O

M4*8 Hexagon Socket x6
Cap Screws

M4 X 87 A RISk 98 44

Filament Holder x1
Tube with Nuts
K8 MR

Teflon Tube x1
%anE

M3X10 Set Screw x6
M3X10EHF k1822

M4 butterfly nut x4
MAREY SR 5

P o
l@
§ o
&9 @
/

M4*8 Hexagon Socket x6
Button Head Screws
M4 X 87N AT E K 1E 22

M4*50 Hexagon x4
Countersunk Head Screw
M4*5075 Ak iR 22

Spare Parts x1
&an

Laser Safety Goggles x1
BOLRIFERER

Cable Ties x 1
L




1 Install the Gantry Frame =%

Put the gantry on the base, tighten and fix it with 8 M5*40 combination screws
FA8FIM5 40 SRR I IR E FIRE L, It REE

Base Frame x1

[RREE

Gantry Frame x1

yANES

M5*40 Sems Screw x8
M5*40¢H & 1842




2 Install the 3D Print Head Z%:#3D$7e0k

Install the machine head and fix it with 3 thumb screws or 3 M4*8 hexagon socket cap screws
RENK, A3FFITIRZ 5 3FMA X SN ABEFLIRLIT EETE

3D Print Head x1
3DITENk

'

M4*8Hand Twist Nut x3
M4*8FiTiRz

fT.w_f W ) T ‘
g '/////%/// = V\

* &
M4*8 Hexagon Socket x3 “~ /

Cap Screws — — L Il /%
M4 X 837~ Rl Sk 4 ® —_—
© o _,‘




3 Install the Z axis and X axis Limit Switch Z&EzmfxmpRaFF*

Fix the limit switch for Z axis and X axis with 2 M3*10 cylindrical head screws
FBATAM3X10EE K48 2238 74 XHhPR U FF X E TE

r

M3X10 Set Screw x4
M3X10[E=HF k1822

I

I

= y = @
& ” —— —_
MHM




4 Cable Connection &&iss

Insert signal wire into machine head 2.Connect the X axis motor line 3.Fix the line of X axis limit switch and X axis motor with R type clip
BESLEBANLK 252X HMEBE 3. ARERE EXMPRALF XA X YL

R Type Clamp x1
REYZ, Sk

T

® o

/£
— —
d]
T




5 Cable Connection &%

.Connect the Two Z axis motors line 5.Install decorative belt, clip the motor wire of Z axis into the profile slot for Z axis.
JER2IRZH B 5. RERINE, RZMMBI A REZHEMER

©

=

e — 1 Z ‘
) n @y -owgrer —o & ()

@
9
—

R E BN ZA BB BRVEIRHEN L, K23 B R A BB R L& hH
Take out the decorative tape that has been inserted into the Z-axis profile
groove, and insert the Z-axis motor wire into the profile groove and attach
the decorative tape.

S

[
=

M
_\\!i\\

[~




6 Cable Connection &&iss

.Fix the signal cable with R clamp, M4*8 Hexagon Socket Button Head Screws, M4T nut 7.Power connection
JFAREI MAXBANAFEKIZEL MATRIEEEEES & ENBEIR

j% T u Caution
’ @®Select the correct input voltage to match your local mains (115/230V)
s ®Damage can occur if voltage is set incorrectly.
= @ Connect the power cord and turn the power switch to 1 to turn it on.
®Do not connect or disconnect the cables when the machine is powered on.
O ERIFHRATMN BRI SRR (115/230V)
Power Cord x1 .?D%EE'{:EYZTEZQIE?&’ Ejﬁg\%ﬁﬁnﬁﬂi"
o © EEERAHIEEIFEFXKE $§Eﬂﬁlﬁm
N © LB, B7ERTMIEERE.

M4*8 Hexagon Socket x1

Button Head Screws
M4 X 87 AT EkIRL

A0

4
b —

----------

M4 T-Nut x1 ——
MATEUR S p—

&

R Type Clamp x1
REYL K




7 Bed Leveling gFFa
. Tighten four leveling nuts at the bottom of the platform before initial leveling. 2. Select “Setting” —Leveling, clicking number 1/2/3)/@®/®
AR, ITEFSRBOENMETIES 2 EFGESETE, fERFO/Q/6/@/G

CREALITY Setti Leveling CREALITY

v = & g
- :
Select Control Settings Refuel Move

B °
S |

Motor Control Language

&

CREALITY FEA CREALITY




8

.Move the nozzle the front/left leveling screw and adjust the platform height by turning the knob underneath (The thickness of a piece of A4 paper).

.Use a piece of A4 paper (standard printer paper) to assist with the adjustment, making sure that the nozzle lightly scratches the paper.Complete the adjustment
of the screw on all 4 corners.Repeat above steps 1-2 times if necessary.Keep adjusting until there is slight resistance on the A4 paper from the nozzle.

.Click number ® to test if the platform gap is proper.Repeat above steps once or twice if necessary

TEuhREEIE 2 A MHL TR, T TEN S BEEZE L T RIFMEIRTE, BEEL70.1mm (—KAMENEE) .

FRATET AT A — A4 LR EH BN R , SN BETE A4 L = XR . RORSERL AN A AT I8 22 19T . RETEA # B BITE R shA4 AR EY R /=% 32 El ok B IR IS R BRI 77,

BES, MAFEEadEEREREEE, NBEVEREE FRFPEL-2R

T T

L
©® ©

The nozzle is too far away from the platform, so the
consumables can not adhere to the platform.
B E T A KR, M ERMETS o

@

Filament are extruded evenly, just sticking on the platform.

FEMBTHIS, MFIET S Lo

O

The nozzle is too close to the platform, and the filament are
not extruded enough, even scraping the platform.
RIS T & KR, MR R, EEEIFF &,




Preheating
e

Method 1

CREALITY Control

o]

Settings Automatic

Method 2

CREALITY Control

v ¥

Select Settings Automatic

0/27 °c

Set temp CREALITY « Set temp

Nozzle preheat: EQGWC Cooling Nozzle preheat:

Nozzle temp: Nozzle temp:

Hot-bed preheat: - 0~110°C Cooling

Hot-bed temp: Hot-bed temp:

Hot-bed preheat:

CREALITY

Manual Cooling

CREALITY

#

Manual Cooling

CREALITY

“

=

Head selection

«

=

Head selection

«

Cooling

FiEl

CREALITY

73382
CREALITY

BHRR

CREALITY FangR

FRERTRA - 0~110°C

AERE

SR

CREALITY ®«

&§ = &

B3 Hlskitiz

CREALITY

CREALITY LN

200 gy
§ e ;




-l 0 Install The Rack =iz

Attach the Bracket with two M4*8 Hexagon Socket Button Head Screws and two M4 T-Nut, Attach Spool Holder with included Nuts.

When you wait for the temperature to rise, hang the filament over the Filament Holder
F2 M4 X8RN ATFEKIZZ M2 MMATRE B EE R R E, AERBEEERE. SEHEFRE LAN, IBEMIETESZE L,

Filament(200g) x1
##1(200g)

=0

Filament Holder x1

RS

Filament Holder x1
Tube with Nuts
HENRIZS

= | 45° A :
r AN
iy 1l I i / \ :
M4*8 Hexagon Socket x2 i |4 ' )
Button Head Screws —[{(e¥OOCRHC o {{wewnt et oo
M4 X 8N7S TRk #822
For smoother printing, the end of the filament
4 should be placed as shown above.
;g AT IRFIFERLFTED, #EAMBIR b (3L & N A0 E PR o
M4 T-Nut x2

MATER G



-| -| Load Filament #=x

Insert the Teflon tube into the pneumatic joint.When the temporary temperature hits the target temperature, press and hold the
extruding module's spring and feed in the filaments to the nozzle and keep await until you see liquid filament comes out of the nozzle.

B akEfmNIRIZK, SaNa AR BRRERN, REFHEE, BEMBAF LIV EEREALE, FE RS ERMAH IR REM

BEEHTM.
,/ __________________ N
$ ' |
1 1
I I
I I
| I |
(& @) | e[S i I
] 1 8o 1 |
&> 1 |
= | / I /\ :
=z I I
I I
] , I
I I
1 1
I I
I I
I I
I I

H _
G
® e| @ o 5 o <
S IS]
o & N 1 N - /

A
,Q.

Tips: How to Replace the Filament?

1. Cutting filament near the Extruder and slowly feed new filament until they are fed into the new filament.

2. Withdrawing the filament quickly and feeding the new faliment after nozzle preheated and filament pushed a little forward.
Tips: WA SEIRFEAA?

FAE— EREFHASFEM BT, M EREN, BERIEMEBEEANSEE AL,

FEZ PSS, BREM R — T, M HFEM, REFEriEN.




Configuration Wizard x

Sta rt Pri nti ng Custom RepRap information

Configuration Wizard
RepRap machines can be vastly dfferent, 5o here you can st your own settings,

Be sure to review the defauit profiis before running it on your machine,

VAN E Configuration Wizard 1f you lke a dsfait profii for your machine acded,
(m] What kind of mathine do | then make an ksue on gthub

Ad O ou wil have to manuall install Marin or Sprinter firmurare.
Ths weard il elp you in| Q5 achine ey
Qo Machine width X (mm)
Ocr-2020 el
(O CR-3040/CR-30405 Machine depth ¥ (mm) 200

8@'4040 Machine height 2 ()
R-5060

Ocresoan Nozze size (mm) 04

OcR-1omini e

O Re10jcR-105 Bed center s 0,0,0 (Rostock) [

Ocr-105 Pro
Ocr-1084

Ocr-1055

Owrx

Ocrao

Ocr20Pra

Oencler-1
OEncler-3{Ender-3 ProfE:
OEnder-5

O other (Ex: RepRap, Mal
@ custom,

‘The collection of anonymol
This does NOT submit your
Submit anonymous usage |

For fulldetals see: http:/f i el

< Back

Cancel |

Zoa ol |

3. Select language—Next—Select

CREALITY . ..
your machine—>Next—Finish.

Ji gmsswres

Creality Creality Slicer =BT x ﬂ

Slicer_1.2.3.msi EHBREHER Creality Slicer

e ] %

CREALITY S B » rp—

=EAS

FHRAER L F R AR B eI R e BIRE
TEEATHIEM, Z ARSI ER B e .

= 5 7 MFARER AILUEIRAE B il
i A
g%&;u f 5 25 Marin or Sprinter (Bl

TR e e

= s T m

[chind O CR-3040/cR-30405 e 200
- o o [ET— I .

Cosow Tt
A RTIAENE

1. Double click to install the software. | Z&&3k {4 oy it (000> B Gostodd) (] 4.0pen the software—Load—Select the file=>Wait for slicing to finish

O r10/CR-105

Q CR-105 Pro . N X N .
2.Double click to open the software. | $TFF R4 N FTF IR =4 R —Load GRESIH) -2 4
Ocrx

Owa

O crao Pro

6Eﬂdsr—l

O Ender-3/Ender-3 Pro;

O enders

O iz (Hn: Reok

CEESE: hitp://www. < Back cancel
< Back Cancel ‘

< Back Next > Cancel ‘

3 MRIEIFIE S > Next— 1IR3 N
A —>Next—Finish, ERIZE.



13 Start Printing
FHATTED

CREALITY Select CREALITY
i
v
I"
CREALITY 3 CREALITY
. 6.Insert the Storage Card — Select = 5
. & “Procedure Selection” — Select file B ® XEGIER |
5.Generate G-code, and save the gcode file to TF card. in the Storage card — Print @ s - ® -
£ G RAIB—1R1E BANFEFR-BEFEFE->EFHERNX
B> FFIaFTED
File names must be Latin letters or numbers, not Chinese Notes: For details on the software instructions, please refer
characters or other special symbols to the slicing software manual in the memory card!
XGZENT FREHTF, TEAXFREMTHARTS BB AR BRIFE, EREE R R R G R

«

Selected file

)

FRZEAREI %




14 Transform into a Laser Engraver stz

Use to (jog mode)move the 3D Printing Module to the illustrated position. 1.8 (s=2&pi&E) ¥ 3D FTENRAB BRI E,

Click“Setting” —“Move” —Click "Z + / Z-" to move the Z axis, with a gap of 60-80mm between machine head and the upper surface of workpiece
ARG RE” - B > R Z+/ 27 25 R, M KEER T & RE60-80mm

CREALITY Settings T

Select Control Settings Refuel Mave

ENTY
L

L4

Motor Control Language

© o/ & o/27%

CREALITY S8 B 10mm 1mm 0.1mm 'h

==
b
EERE HEIRG
© & 1o

il 1000 ]

I



15 Transform into a Laser Engraver sz

Pull out the signal cable, remove the 3 screws, replace the laser engraving head, fix the laser module to the X axis and insert the signal cable.
RSS2k, Hr FITUR L, EHUBUCHEZ Sk, RBRARE R X A ENES o

Caution
Please turn off the power and disconnect
gl the power before operation.
I , [— ﬁ IRYERTIESE ML, FHUT T B

;ﬂl.\l

® o

i —
Laser Machine Head x1 7 S m W.Ill
/

BOCRERSK il

'

M4*8Hand Twist Nut x3

r',’ l—J
———

M4*8FiTi8 2 D o2 ©
8FI7i2 8%
00° ; @375
p@ o® M ,»)

1

M4*8 Hexagon Socket x3
Cap Screws
M4 X 87X AR kiR 22

—

.‘a 5

E




16 Transform into a Laser Engraver stz
Click“Control”—Click “Machine head selection”—Select laser machine head (no need to return to home)
R THRR - R “WKEERE S EFFENL (RRELFER)

Unit: 10mm 1lmm 0.1mm

CREALITY Control CREALITY ﬁ Head Selection CREALITY

o [€

Settings

1T
4

& o0/27%

CREALITY

® [ =
3DITENRE Bk

CREALITY EHIRG CREALITY L

= o % |
BFEE HEIRG BaigR FaigR bes ) Wik

10mm mm 0.1mm *
- B t
R

- &

Yhi:
Z4:

1
\ 4

Click "Z +/ Z-" to move the Z axis, with a gap of 60-80mm between
machine head and the upper surface of workpiece
R “Z+/Z-" 75 F% Eh, Mk R T4 ERME60-80mm




4.Place the material , Immobilize the material

ﬁ Transform into a Laser Engraver sz

4 BEMH, BEMEL
nTips:l.Please make sure to take safety precautions
- = . = against accidents
— 2.Make sure the fixtures and binder clips don’ t

- ‘ impede the movement of the linear modules.
‘ BB LBSBMIEFReliriEkE, UREMEs
2 HIRERT SIS EAIRANIEE)

Non-standard

JEATEC




18 | Laser Head Focusing #tsksgse

Turn the knob to adjust focal length until a focal point appears on the wood plate—Double click — to position

F' S

heke e s A AR R, E:’Eﬂ&iﬁ’yﬁﬁ%ﬁ—ﬂxﬁ{__.-.—_;_ | #4TRE L

Laser Safety Goggles x1
ROLEIPERE

N’

[ —
- T -

[

Unit: 10mm

Y-axis: m
Z-axis:
o1
|
(o]
|
10mm
® o

TipsiEzier

1.Please wear laser goggles in advance to protect yourself from laser damage during your operation.
2.Please operate safely, to prevent yourself from touching the running laser printing head and laser
irradiation range to get injured.

LIRS, RAIBIFHCIFER, BREHE

ERDRME, BRAR TEPRBCITENR RS IREEE, URZE M.

1mm

=8 0.0 |

1mm

t 1
%
L]

0.1mm




19 Start Laser Engraving sz

Double click to install the software. | Z2%f 2.Double click to open the software. | T34

CrealityWarksh CrealitWorksh
op{ent2013-9-1 eplzh}2019-0-1

Duexe Qiexe

Creality Workshop Creality Workshop

Notes: For details on the software instructions, please refer
to the slicing software manual in the memory card!

BERT A ERIRRIFE, B IFERRY A R ERFA !




20 Start Laser Engraving szl

Open CrealityWorkshop — Select Laser Engraving— Insert image — Generate bool — Save into Storage Card.

@ CrealityWorkshop

/ \

_[ Images (*jpeg *

5 el

= ¥ & N |
/// @ CrealityWorkshop
pen n{‘ :.m-: ‘ ® Leser ® outline O Graysodle O Bladkbhits
/ —_—
[/ width {180
| Height [112.612 | =
! /] [Send Gosde
I ¥ 2= . | |
3.Adjust the binary value to your satisfied size, and click 4.Adjust the width and height within printer’ s printing

“Finish”. size. click “Export Gcode”to export the printing file.



21 Start Laser Engraving szl
FTF CrealityWorkshopZR{—i&#Z “BOt” 1, i ANB B> E R T~ RE (REF2IFMEFR)

& Open Fle

<« v 4

BRI || BT TR T

=8 - E%EB
& guEsa oo

> HEREE > AMEE (D) > SRR > MAER

2019/8/15 15:31

AT || WLl

T BEH
& OneDrive

ftl: | [B#ot | O s ®um Owz O=a
> O s
- RS (D)

o s

/f'l/;ges (*jﬁn.
. HHQ |

2ERFBEITENNX M, F4TH .

LEEHTEMRTC, B B o

N T || meTe || wETE || maTe

@eE OwE O=2a

= e ‘ © %

156 GeodeSHIGE

%= wEEE | [ -

N\ O ittm

¢ ERE 200 \ -
1 | T
L BRE (132 499 )

I: 7 | [ iEscods

B\ CERE RREITETEIEE R,

4B ER/E.

RiE“StHGeode”, FHITENX %o

BT ENSERREEFRZRIAR, RE Tl



29 Start Laser Engraving Fiassestz)

6.Insert the Storage Card — Select “Procedure Selection” — Select file in the TF card — Start Laser Engraving

BANFER->EFEE->FHERI XX > TR A

CREALITY CREALITY L N

L;j Selected file
Select Control Settings File List 1/5

- - Start p
©) o/25°C &) i v

CREALITY CREALITY *«

Eipal:npoats

ag—
-
(G-

A i 1HFIFR 15

v




23 Transform into a CNC Engraver zmCNCREZIN

Pull out the signal cable, remove the 3 screws, replace the CNC engraving head, fix the laser module to the X axis and insert the signal cable.
RSS2k, Hr F3FRLL, EHCNCEEZSK, B RARIE R X BN ES o

Caution
Please turn off the power and disconnect
the power before operation.

BRI SR, FEFF IR

CNC Machine Head x1
CNCRfZI Sk

'

M4*8Hand Twist Nut x3
M4*8FiTiR22

3

M4*8 Hexagon Socket x3
Cap Screws

M4 X 87N FAEI KR

(

B | Ct? ﬁf

=
-

@ :7:? % = vii.'
Q)
CMC  m
oo (TR
o) L




24 Transform into a CNC Engraver zpmCNCEEzI

Click “Control”’—Click “Machine head selection”—Select CNC machine head (no need to return to home)
R THRAR > KT “MNKEFE EFCNCHL (RRERFER)

CREALITY Control CREALITY «

. ° + ¥
_, « 8 8§ ® | =&
Select ettings Automatic Manual Cooling Head selection

Eg:\ 0/25°C -;w 0/27°C Qh 0/25°C gr""‘. 0/27°C

ection CREALITY L N

10mm 1mm 0.1mm

CREALITY BHIRG CREALITY L N

-
HSLERE

CREALITY

10mm 1mm 0.1mm

® = [0©

3DITENRE ek CNCHsk




25 Transform into a CNC Engraver zmCNCREZIN

Remove the silicon carbon crystal glass on the platform 4.Installation of engraving platform 5.Place the material,immobilize the material
BT e ErmSIKIEIR T 4 RMZITE 5 REMKEL BT

e - (CL ! ‘
Carving Platform x1 ol 4,_§
BEZIE &
i
IE

Acrylic sheet x1
Nazwalict =

T X

A
f
[

N0
A&B Code x4 ° e % %ﬂ‘
A.BE3(F % %
z
M4*50 Hexagon x4 =

Countersunk Head Screw
M4*50/A7< ATk IR 4
Tips:1.If you install four A&B codes, the actual printing volume

will be smaller than the maximum size.

; Please make sure to take safety precautions against accidents
via iauéterﬂy St xa 5%%%%?-\: é:z%%P_fl/I\EE_’;@ZE,%BEKIEJ%'JRTHKZ@UEE&*RTI
MARERI8 5 BT R eMPER, URSEREIH




26 Transform into a CNC Engraver =mCNCREZIN

Attach the CNC Engraving Tools , Move Z axis downward in 10mm, 1mm and 0.1mm until the drill just touches the platform, double click — : to position
B S TIRICNCIRAA L, B TR EHZE, R A 10mm,1mm,0. 1mmi T8 ), (B KNIsF A EI T A, Wi [ P | HATEAL o

[

Versatile Wrench x1

ZIhEe MRF

Engraving Tools x1

#7]

10mm Imm 0.Imm

il 0.0
Z-axis: 1000

N

CNC Safety Goggles x1 B Omm Imm  0.Imm
CNCPHhirER R

ETips: Drill of CNC machine head rotates at a high speed. Please move Z axis up for a certain
height to avoid the occurence of the drill damaging machine parts ..

Please wear CNC goggles to protect yourself from injury during your operation

Please use a multi-function wrench to fix the cutter to avoid falling off during printing
BERER. LEFCNCHEKEME kS ENR:, BELTRZMSEEESE, Rk MIr S8t

BERIER, BEEFCNCIFEER, MFRLemkir, URERES

EERAZRMRFEEFHT], BRITEIRERE




27 Start CNC Engraving sacNCRzl

Open CrealityWorkshop — Select CNC Engraving— Insert image — Generate bool — Save into Storage Card.

% Open File
=) R

e
[ %o T New e -

Copvpith Flesyaccess»
ok Cony Pte ) w
® outline O Grayseale O Blackthite E

Clptord

< 4[> ThsPC > ) > model

@ CrealityWorkshop

Contreller | Export Settine D Dicuniens’ # (B
S P # :‘:‘QA
— 28
@ Onedrve i
R administrator
=R
3 3 Otiecs
B vesop

/ AN
[ [images Cipeg

Open(0) | L.

File Name(N): | hua

P I L I

[ - - | [ - N |

1.Click“Open”.

@ CrealityWorkshop

Serial Ports oOml j,/

Controller | Export Setting

Width (180

\  Height [119.612 | |w
\ A [send oot

3.Adjust the binary value to your satisfied size, and click “Finish”. 4.Adjust the width and height within printer’ s printing size. click
“Export Gcode” to export the printing file.



28 Start CNC Engraving F#CNCREZ)

¥JF CrealityWorkshop#RfF—1E4Z “CNC” H1 7, #E NER > E BT~ R 7 (RFEITFEFR)

=i FMIfE || wEIF || WEIfF || wALE

& g
[ | Stiecde | @cmc O #% ®xm OmE O2a

100 150, ' i) Geade BUHIRE

/

,ﬁ/é:ges. ("3 Pt

70 | |

1B E B A,

@ CrealityWorkshop

smn [con -7 N AMIf | wETHE || wETe || mATE

IEER R

EdGeode |

12 | GeodeSibiBR

"
i AR =

e

O 10mm

ERE |zo0 .

‘ |
EES [132. 499

BRBEMBERBIFHENAN, R Tl 4B ERE . BREEBITEMNITEEERA,
R “SHiGeode”, SHFTENX



Start CNC Engraving F4CNCREZ

6.Insert the Storage Card — Select “Procedure Selection” — Select file in the Storage card — Start CNC Engraving
BAFER>EFER>FHERI XA > FIECNCEEZ]

CREALITY CREALITY X

Selected file

T

Control Settings

File List

Start p

7 ® o277

CREALITY CREALITY =,

b ial:hoats

[ =
HRG: i HEFFER 1/

v

Tips:1.Drill of CNC machine head rotates at a high speed. Please move Z axis up
for a certain height to avoid the occurence of the drill damaging machine parts .
Please wear CNC goggles to protect yourself from injury during your operation
BB LIEECNCHLKESkEERREE, ST RZmitREdaE, Rl
KRS ERG 2 REEESR, EIFCNCIPEE, MiFre2ihir, UREmESd




Circuit Wiring

RS IR S

EiENE EAEE EDOEE

< -£92-0L
=

=

= =]

=a=]
- le2ea):

X axis motor Y axis motor Z1 axis motor| | E1 axis motor | E2 axis motor
X AN, Y HHEBA Z1 HHEBAL E1 el E2 el
Z2 axis motor
Z2 5 Ei!ﬂ
T — - T T T T ]

Storage Card

o —

i

m— |

Power input

FIREIA

YR B IRE

Hot bed power output

L izl
(AL NS Touch Panel
Interface
MERRESED
Micro USB Port
. 3T
e USE 0 X Limit switch
L1 XEHPRAZ
[
Y Limit switch
o o = YEH]BEﬁIL
oo U 2/ Izse Z Limit switch
Screen interface 7 SR A
oo EXP1/12864 =
©® FREO Reserved port
© © FREB¥EC]
I
u Reserved port
FREBHEC
[
o o BL-Touch
o o LU EXP2/12864 Reserved port
® © Screen interface BL-Touch
o 0 - EXP2/12864 FEBEO
oo FEEO

Controllable fan
ez

Uncontrollable fan
AEHE X

Heating pipe2

IE?2

(F28)

Heating pipe1
DIFVEN

Nozzle thermistor
ISk 25BN

Bed thermistor

Nozzle thermistor
M5k 1 8K




Hot Swap Adapter Plate Circuit Wiring
PIRIER IR RS TR

Motor adapter cable

B AR

Nozzle thermal extension cable

IR PRSI A

C
[]

EED@E@

B @ @@

e
%)
=] B

Cooling fan adapter cable
BOAR R EL

o
[ =

SIErE
B

o
==

==

|

7

8
=
=

B

C

Controllable fan adapter

AT R E L

EQDE DONE EIOEE

Nozzle heating tube adapter
ISR E R

E-axis motor line

Effi FE 2%

3.96 Terminal

Cooling fan line
AR EL

Nozzle thermal line

MRS

Controllable fan line
AIEX R

3.961%F
2.54 Terminal -
2.54i%F 2.54 Terminal
2.541%F
Brown
L)
green
Zt black
26

red || gray ||Orange||\White
af| xe )| BE &

]
=
(.
AN
g
O

s [~ G = B
cHy
EMDE';_’E DEEEE
=R =
= m
8
s
DAEE
=
B C-£9C-0L
hED
[Ta T T Tn
0000
i i |

w
5 gﬁ [l

Jsl:]




Trouble-Shooting

El‘w-
= | | —

E;k

-

i




Loy

TiemkE

(7w )

BT

Ep

=y

TR 36

oA

oA

R A ol 1)
1. BERUR
> ug  — 2. AUz
3. EfaU#
o x#z > 1. BRI
s N, - 1. B EFEFS
REHTHE >R - 2. ERESREESER
™
_ —— 1. S
= e » 2. BBRERE
= A= - 1. EEAE
= g i > 2. RBHEHE
ik > 1. B
e > |, EELH
nE = 1. S
R - 1. B
. _ 1. EFHE
| BRIESE - 2. ERRSERE
B > EEEmS
Hip
N 1. ERENEEER
bt a >, EiFEH
Bl " 1, EiERE

2. REiERE

ERE®
| fRANEE
AR
7 Bres




Due to the differences between different machine models, the physical objects and the final images can differThe
final explanation rights shall be reserved by Shenzhen Creality 3D Technology Co., Ltd.

REFNENE,LMEEEEMES, BUIYRE SLERPRNTEIB=LRIBRASME,

SHENZHEN CREALITY 3D TECHNOLOGY CO.,LTD.
11F & Room 1201,Block 3,JinChengYuan,Tongsheng Community,
Dalang,Longhua District,Shenzhen,China,518109

Official Website: www.creality.com

Tel: +86 755-8523 4565

E—mail: info@creality.com cs@creality.com

ARYITEIB=ERIE AR AT

FYIm R EXARHERM XS T EE=#%1201. 113
ANEIMUE . www.cxsw3d.com

AR HLL: 400 6133 882

0755-8523 4565




